


CHAIN SAWS &dil--h
@ .v

34 Fﬁ
7 TO
k EISQ‘C'RANKCASE

—

FIGURE 2

2 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



XL-800

CHAIN sAWs &2

Nao. Desecription Part MNo. Qty No. Description Part No, Qty
1 SCREW - hex, 12-24 x §5/§ A06TE Lt 39 BEARING - needle (25 rollers) A-64£21 1
2 HOUSING - fan A-64504 1 60 CRANKSHAFT *38625-1 1
3 Includes; BUSHING - rope 56313 1 CRANESHAFT £69625-2 i
3A BUSHING-starter post 64443 1 61  BEARING - hall 35190-3 1
4 ROPE - starter GEE06 iy 62 SCREW - bearing relaining 30704 2
3 GRIP - rope 55915 1 63 WASHER - lock 58705 2
6  INSERT 55547 1 64  RING - retaining 55319-A 1
7  BHIELD - spring (inner) G33066 L 65  GABKET - sealing 63319 |
&  BPRING - rewind 63268-4 1 66  CAP - oil (vented) A=G4310 1
9 SHIELD - spring (outer) G3363-A i 67 Includes: GASKET 5607 1

10 PULLEY & CUP ASSEMBLY A-G4446 1 68 CAP - fuel ‘f\u-ﬁd._L.é-lU—-A 1

10A Includes: BUSHING-springlock 64400 1 ‘fg lnnélgff GASKET ;i?ii i

= 3 A04G- i g

R LT o e L 71 FILTER ASSEMBLY A-59251 1
12  WASHER - rctaining HRTH3 1 72 Ineludes: FILTER & 1
13 SCREW - hex Rl 1 73 LINT. - tlexibie 1

I BT oM. dlaRn, e . T4 CRANKCASE & TANKS @  adfisia-c 1
15 WASHER - lock, 3/8 :‘:_-JlU,._’ 1 5 Includes: GASKET pEE 1

16 WASIHER - MaL. 3/8 E4010-1 1 76 CA L y ; 1

17 NUT - logk, 10-32 51199—2 s 7 ":LAT % 5 1

18 %PRFEN . (:Ll_i,',_—\ L 75 PLUG - pipe i 1

] STUD - pawl J308737T-B 2 79 STTD =387 1

20 P_;W\I’L_— starter (linger) : 2 20 WASHER *56198 1

21  WASHER 2 P CAD hiiis 3

22 SPRING - pawl 38758 2 :__, S:[‘L' 29764-A 5

= A bl L 83 INSE T ded 29596 2

24 SCREW GROUP - points TH421 1 a4 SCREW - suide bay {'-uatin.fr‘ z 1

25  POINT SET - w/felts A-B363L 1 85 FLTTING 2Bl baw :J 2 4 ’ i

26  Inecludes: CLIP - post RERTI 1 s6  LINE - Iu O 3 i

27 WASHER - point 28028 i ; »

28 TERMINAL BLOCK GROUP A-55934 1 il e oot :

29  COVER - breaker box 63317 I L59736 1

a0 GASKET - cover £k BEG] 1 SA-63461-B 1

31  RETAINER - felt nagLs 1 459925 1

32 SPRING - cover {elip) TH413 1 — =S 1

33 SCREW - hex, 12-24 x 11/16 80751 4 5

a4 PLATE - back A-BaBaa " 1

35 Includes: SEAL 3BE-A 1 1

36  BEARING - roller 1 2

37 KEY s 1 1

43 CORE - coil G363 1 1

40 WASHER - flal #5 ) f\-I-I_IEEj—i - $ 5 AG4253 1

Sl s e e il W - oil pick-up (3605 i

e oo COXNECTOR - oil lilter 33937 1

43 CONDENSER - ignition 53626 1 SL‘;:}J_'J‘-"E B .-—'5.90!.'10 1

9% HCREW et TUBE - oil line #63452 -A 1

13 COTTL - ignition HdGEd g R]_N(.] 1

46 CLIP - ¢oil retaining CASKET - oil line tube "

47 SCREW -~ coil elip CASKET — evlinder B 1

48 LEAD - grm.l_m! WASHER - ]EJL:J{ i 1

T4 SWITCH — w/nul NUT - hex, 174 :x ; 4

2 PLATE o eR 109 CYLINDER - 2" bare *¥63012-2 1

e  CYLINDER - 2 1/16" bore 463012-1 1

g2 LEaD-hig tonsiod 110 SPARK PLUG ' "63547-8 1

93 BCREW - socket cap, 8-3 111 Includes: GASKET 2 i

34  PISTON & PIN - 2" hore 113 BODY - muffler 1

PISTON & PIN - g1 @ abors 114  SCREW - hex, 1224 x 5/8 3

% dnciudes: BING S & 115 BAFFLE - muffler 1

e o iy 116 CAP - mulfler 1

LS s, 117 SCREW - shoulder 3

RING - pisje 16" bore)

37 ROD - ¢on @ o O
38 Includg BYRING - ACCESSORY
Spark Arrestor (not shown) A-63540-A 1
KIT-fan housing screen A-64421 1
V = KL-T00 units only # XL-800 units only
@ Units below Serial #2353992. A-63682-A Crankeasc and Tank Assy. is
superseded by A-G3682-C. When A-G3682-C is supplised as a replacement,
Parl A-63485-2 Handle Bar must be replaced with A-63485-2A,
€@ Two separate gaskels replace one plece gasket used in some units.
SPECIAL TOOLS available on order

Part No. Deseription Part No. Deserintion

A-23987-A COMDINATION WRENCH A-23934 WRENCH |
22528 BLIERS - piston snap ring A 23696 REMOVER - threaded spider

23528 WRENCH - socket screw (conn, rod) A-23841 WRENCH - insert (guide bar stud)

23955 PLUG - bearing installation (conn. rod) A-23960 FPULLER - rolor
¥A-23137 JACKSCREW *20819 PLUG - needle bearing (snrocket)
A4 -23065 JACKSCREW £23420 PLUG - benring installation (sprocket)
*23136 BODY - jackserew 23936 PLUG - bearing and seal installation (back plate)
£23136-1 BODY - jackscrew A-23062 REMOVER - bearing (hack plate)
*22820-3 COLLAR - bearing 23846-2 ANVIL - bearing disassembling (back plate)
A22820-4 COLLAR - bearing A-23951 PLUG - piston pin removal

23846-1 ANVIL - erankshaft installation 24006-1 PLATE - crankshaft aligning
*23759 SLEEVE - seal protecting (crankcase) B
423971 SLEEVE - seal protecting (crankease) PAINT

23972 SLEEVE - seal installation (erankease) 23318 SPRAY CAN - blue

23957 PLUG - seal installation (crankcase) 22771 SPRAY CAN - red

23987 SHIM - point gap 23560 EPRAY CAN - white

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. 3



CHAIN sAWs &=

BELOW =
SERIAL NUMBER - 13

2185498 i

No. Description No, Desoription Durt No. Gy
1 SCREW -pan, 230 = 28 VALVE - cheelk A -GU4G6-1 1
2 SPRING - valve 5aaT 4 29 BODY - oil pump ¥Hag4n-2 1
3 VALVE - reed 53166 4 a0 SPRING - plunger *59293 1

*+3A VALVE - reed 56T 4 5 PLUNCER - oil pump *A-57834-14 1
4 RETAINER SERE0 1 Includes; "O" RING - shait *59074 b
#+4A CGASKET - se : 1 32 70" RING - plungee  #74358 1
5 SEAT - reQ\% 390? 1 33 BUSHING - throttle handle “53400 2
6 SCREW £x1/ $109 a 34 LEVER - oiler @ 3 L
7 GASKE furet i 63254 2 35  SCREW - socket, set 8-32 x 1*’&9’809“9 i
& BPACE " uretm‘ 63256 1 36 SPRING - lock 58405 1
9 LINI 63335-A 1 2 PIN - throttle lock 58924 1

10 . o A-G3448 1 38 TOVER - throttle handle A-63325-1 1

11 Lu.zt— 86324 1 Inuludes: BUSHING - pin 39064 1
d L choke A-63337 1 39  8C2T ~pan, 8-32x1/2 £0360 2

- eover m A-63582-A i1 40  RIMt  retaining 58409 L
OVER - air filte? 63634-1 1 41 THROTTLE - trigger 58559 1

15 RING - retainer 53319-A I 42 BUTTON 57289-1 k

16 FILTER ELEMENT - air Gda4l il 43 GROMMET aE562 1

1T GABKET - mounting nut HE392-1 1 44 HANDLE - throttle 0 ;'\—[1‘3583 1

13 SCREW - hex, 12-24 x 1/2 30821 i 45 Includes: BUMPER - rubber D620 1

19 DEFLECTOR - air, w/brackel A-63593 1 46 PLUG ABURLE 2

20 BOOT - throtile rod aE3da b 47 PLUG A6asdT 2

21 ROD - throttle G266 ¥ 48  SCREW - sl. hex, §-32 x 172 +R10A3 2

22 SCREW - hex, 10-32x2 20964 2 44 GASKET - throttle handle BATVE 1

23 WABHER - lock, #l0 a3045 2 10 SCREW - hex, 12-24 x 5/8 S0676 4

24 VALVE - check tA-B3432 I al GASKET - cylinder 63778 1

25 LINE < oil *A 63298 1 22 SCREW - idle adjustment 63369 1

26 CONNECTOR - oil filter *59937 i 33 GROMMET 58858 1

27  LINE - oil A -B3E09 % 54  LEVER - oiler w/shaft *A-B3327 1

55 BCREW - hex, 12-24 x 7/8 80891 ht

* XL-700 units only
# XL-800 units only

€) Service replacement Throttle Handle supplied with
instructions for assembly in ¥L-700, or XL-800 units,

@ 63230-24A Lever supersedes 63280-2 and must use 50959
Set Screw. Units below Serial No. 2216705 use B0267 Set Screw,

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




CHAIN SAWS &=l
S v

SEE CATALOG
/] 23530-R

L
CRANKCASE
WITH TANKS

MODEL 700 el

FOR UNITS BELOW
SERIAL # 2203998

R
. Yy
MODEL 80O & 2

FOR UNITS BELOW
SERIAL # 2203998 4

3 r
Desceriplion Paril No. % G: Deseripgiion Part No. iy,

Nou
=3 WASBHER - loek, 112 Slji}.’]ﬁ RACE - inner ¥59584 1
2 NUT - 12-24 i WASHER - thrust (inner) *HBRE3 1
bi) HANDLE BAR - Uush cut SPRING G3034 ]
HANDLE BAR - wrap-around SPRING - eluleh 5512820 @
4  BCREW -sogket, 1/4-20x 1 PLATE - elutch *53058-1 1
3 BUMPER - spiked (cptiona SPIDER - clulch *58927~1 1
6 SCREW - hex, 12-24 x 3/4 SHOE - clutch 3
7 BRACKET - handle bar (flu SHOE - clutch 6
BRACKET - handle bax COVER 1
(wrap-arougd) 1 COVER - ¢luteh 1
8  PLATE - guide 1:;&1 T 1 SCREW-hex 1/4-20x 1/2" 3
9  PLATE - guide hpmyout 1 SEREW . - a3 1/2 2
10 NUT =-5/16-15 2 PLATE - clutch * 2053-2 i
11 COVER - drjpees : ! SPIDER - cluich #o8927-2 1
12 NUT = luck, % i *51192 1 25 WASHER - thrust (cuter) o462 1
13 WASHE jronles /5 $§4010-1 1 26 RACE - imner £63588 1
14  WASHE ust (ouQ *58926 ¥ 27 < WASHER - thrust (inner) £63463 1
XL-T00 ONLY XI,-500 ONLY
15 SPROCKET & DRUM 28 SPROCKET & DRUM
standard — 7 tooth, 3/ #4-50552 T woptional - 4 tooth, 404 pitch AA-643T1 3
optional - 8 tooth, 3/% #A_EI946 ¥ slandard - 8 tooth, 3/8" pitch AA-64370 1
7 tooth, .404 pitch 1 7 tooth, 404 pitch Ah-G4058 1
16 Includes: BEARING - pesdle 1 7 looth, /8" pitch AA-G4368 1
New "Splined" type (nol shown) Includes: BEARING - needle 64124 1
DRUM & lIUB - sprocket 1 RACE - inner 64129 1
acludes; DBEARING - needle I
SPROCKET - "'splined" @) ACCESSORY:
rim type - 7 toath, 3/8" piten  *53254 - - ;
7 tooth, .404 pitch +HH2RS 1 DRIVECASE COVER (for Bow & Clearing Guides) A-84017-1
*XL-T00 units only **Umits below Serial #2203958 (See Note € ).
£X[,-500 units only
© Wrap arvound Handle Bar and special Bracket also re- €  Check type and number of teeth before ordering, "Splined”
guires #63660 Brace (not shown) mounted on drivecase HUB & DRUM requires one of "splined" sprockets listed.
cover, Attach Braee to Handle Bar with one #80867
serew. €  Parts are not interchangesble except as complete assemblies.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



SION » PORT CHESTER, NEW YORK

Printed in U.S.A.



